
 
 

Sewer Facilities Plan

Prepared for
City of Yelm

June 2016

 Prepared by

and



June 2016 │ 216-1781-033 

Sewer Facilities Plan 

Prepared for 

City of Yelm 
Public Works Director 
901 Rhoton Road 
Yelm, WA  98597 

Prepared by 

Parametrix 
1019 39th Avenue SE, Suite 100 
Puyallup, WA 98374 
T. 253.604.6600  F. 1.855.542.6353 
www.parametrix.com 

and 

 
Redmond Town Center 
7525 166th Avenue NE, Suite D-215 
Redmond, WA 98052 
T. 425.867.1802 x230 



 
 

 

 

CITATION 

Parametrix. 2016. Sewer Facilities Plan. Prepared by 
Parametrix, Puyallup, Washington. June 2016. 





Sewer Facilities Plan  
City of Yelm 

 

June 2016 │ 216-1781-033 i 

TABLE OF CONTENTS 

EXECUTIVE SUMMARY ...................................................................................... ES-1 
[...]
 All three SBR tanks will be required for operation to provide 

proper nitrification during cold weather operation. 

$20.589 $12.000 $32.589 3 3 3.5 4 3 2 169 

C – Add SBR 
Tank 

 Includes upgrades to existing facilities to replace 
aged equipment. 

 Three SBR tanks will be required for operation thereby 
increasing operational staff efforts for maintenance and 
laboratory work. 

 This alternative will not employ any new tools to ensure good 
gravity sludge settleability in the SBRs. 

 Because of MLSS operating constraints, the SBR system may 
still encounter nitrification challenges in the winter. 

 High operating costs due to the need to feed chemicals to 
ensure good SBR gravity sludge settleability is maintained. 

$21.438 $13.768 $35.206 3 2 2 2 2 2 118 

3 Complete 
Process 
Renovation – 
MBR 

Not Applicable  Simple to operate since all sludge is completely 
retained by membranes. 

 Allows for high MLSS concentrations to better 
ensure cold weather Total Nitrogen removal. 

 Significant maintenance of plant operations planning required 
during construction in order to integrate MBR construction. 

 Highest capital cost to implement the alternatives. 
 Additional fine screening system will need to be maintained. 

$23.598 $10.763 $34.361 2.5 3 4 2 3 3 158 

       



Sewer Facilities Plan  
City of Yelm 

 

June 2016 │ 216-1781-033 ES-19 

Table ES-4. Solids Stream Alternatives Evaluation Matrix 

    

Initial 
Project 

Cost  
(M) 

O&M 
PW 

Cost  
(M) 

Total 
Present 

Worth Cost  
(M) 

M
in

im
iz

e 
C

it
y 

F
in

an
ci

al
 Im

p
ac

t 

M
ax

im
iz

es
 E

a
se

 o
f 

B
io

so
li

d
s 

D
is

tr
ib

u
ti

o
n

  

M
ax

im
iz

es
 

U
ti

liz
at

io
n

 o
f 

E
xi

st
in

g
 F

ac
ili

ti
es

 

R
ed

u
ce

s 
Im

p
a

ct
 o

f 
S

id
e 

S
tr

ea
m

 F
lo

w
s 

o
n

 L
iq

u
id

 S
tr

ea
m

 
P

ro
ce

s
se

s
 

S
im

p
lif

ie
s 

O
p

er
at

io
n

s 
to

 
R

ed
u

ce
 O

&
M

 C
o

st
s

 

Total 
Ranking 

Score 

    Values of Importance 

Alternative Number and 
Description Specific Advantages of Alternative Implementation 

Specific Disadvantages and Challenges of 
Alternative Implementation 

10 10 10 9 7 

Individual Criterion Scoring 

1 Refurbishment or Replacement 
of Gravity Belt Thickener 
Operation with Minor 
Enhancements  

(Refurbish gravity belt thickener 
or provide new drum screen 
thickener, continue hauling 
unclassified thickened sludge 
to Tacoma) 

 Capital costs to construct will be lower than other 
alternatives. 

 Reduced maintenance requirements compared to other 
alternatives. 

 Is dependent on the Tacoma Central Plant continuing 
to accept thickened, unclassified sludge over the 
long-term planning period of 20 years.  

 Higher hauling and disposal costs compared to other 
alternatives. 

 Side stream flow from this alternative provides no 
benefit to the liquid stream processes to which it is 
returned. 

$1.972 $7.993 $9.965 2 2 2 2 2 92 

2 Optimization of Existing 
Facilities with Major 
Enhancements  

(Provide new drum screen and 
screw press to produce 
dewatered, unclassified sludge; 
haul dewatered material to a 
private sludge processing 
company that can accept waste 
municipal sludge) 

 Provides ability to reduce hauling and disposal costs 
compared to Alternative 1. 

 Least present worth cost of the alternatives presented. 

 Side stream flow from this alternative provides no 
benefit to the liquid stream processes to which it is 
returned. 

 A licensed private sludge treatment company would 
need to be contracted to convert the unclassified 
solids to either Class A and/or Class B Biosolids for 
ultimate disposal. 

$3.155 $6.462 $9.617 2 2 4 2 2 112 

3 Complete Process Renovation 
to Provide Class A Biosolids  

(Provide new screw press and 
Lystek process to generate 
Class A Biosolids, distribute 
biosolids to local area sites and 
users) 

 Provides a side stream flow that is rich in carbon source 
for return back to the liquid stream process. This carbon 
could help reduce the amount of synthetic carbon 
required for effective nitrogen removal for any of the 
liquid stream treatment alternatives discussed in Chapter 
6. 

 The side stream return back to the liquid stream would 
also have an elevated pH. The elevated pH could help to 
reduce the amount of magnesium hydroxide added for 
pH control under all liquid stream treatment alternatives 
discussed in Chapter 6.  

 The produced biosolids material may actually become in 
demand and the solids could be sold or customers may 
completely pay their own costs to collect biosolids for 
use. 

 Reduced O&M. 

 Highest capital cost of alternatives presented. 
 Requires potential effort to develop a robust area 

market that will accept the Class A biosolids 
produced.  

$7.438 $2.445 $9.883 2 3 4 4 3 147 

      

 



Sewer Facilities Plan  
City of Yelm 

 

June 2016 │ 216-1781-033 ES-21 

PREFERRED ALTERNATIVES 

Description of Preferred Alternatives 

The preferred liquid stream treatment alternative involves the upgrade and improvements of 
the following process units: 

 Secondary Treatment: 

 Adding ballasted sedimentation to the SBR biological treatment process. 

 Replacing the existing SBR process air positive displacement blowers with newer, 
more energy efficient units. 

 Replacing the existing SBR in-tank membrane diffuser systems and floating mixer 
systems with a jet aeration-based system. This will remove the need and reduce 
worker safety challenges of maintaining aeration and mixing equipment in deep 
tanks. Jet aeration motive pumps will be installed at-grade outside of the SBR 
process tanks to facilitate ease of maintenance. 

 Tertiary Treatment: 

 Refurbishment of existing filter cells. 

 Construction of three new filter cells. 

 Disinfection Treatment: 

 Convert one of two existing chlorine contact tanks to house two separate UV 
disinfection treatment trains. The remaining chlorine contact tank would provide 
emergency disinfection capability if the UV disinfection system was not operable. 

 Provide new on-site sodium hypochlorite generation system to chlorinate 
reclaimed water. 

The preferred liquid stream treatment alternative process schematic is shown in Figure ES-3.  

The preferred solids stream treatment alternative includes upgrade and improvements to the 
following process units: 

 Solids Thickening: 

 Replacement of the existing SBR waste activated sludge gravity belt thickener with 
a new drum thickener. 

 Solids Dewatering: 

 Installation of new dewatering screw press after thickener unit. 

 Chemical Feed: 

 Upgrades to polymer preparation and feed systems. 

 Sludge Treatment Process to convert dewatered sludge to a Class A Biosolids product. 
The Class A Sludge Treatment Process is expected to be implemented in a future phase 
that would occur beyond 2030. 

The preferred solids stream treatment alternative process schematic is shown in Figure ES-4.  

The preferred alternatives site plan is shown in Figure ES-5, and the preferred alternatives 
hydraulic profile is shown in Figure ES-6.  

 

 



Sewer Facilities Plan 
City of Yelm 

 

ES-22 June 2016 │ 216-1781-033 

 

Elements of the preferred liquid and solids stream treatment alternatives will be implemented 
in phases to help provide a logical upgrade path to the existing facilities and allow for 
distributed costs across the planning period. In addition, the phased approach will help to defer 
upgrades until plant flow rate increases are actually realized. Three primary phases of upgrade 
have been identified as follows: 

 Immediate Upgrades – Immediate upgrades are critical work elements identified to 
prevent major plant operation disruptions. 

 2020 Upgrades – These work elements are focused on upgrading key plant design 
components that are at design capacity (e.g., SBR with regards to nitrogen removal) or 
in need of replacement because of the new design flow capacity of 1.22 mgd 
(Maximum Month Average Daily Influent Flow). 

 2025 Upgrades – These work elements are focused on upgrading existing 1-mgd flow 
capacity process components to the new 1.22-mgd design flow capacity. 

The immediate upgrades will include the following specific work elements: 

 Reclaimed Water Pump Station electrical, mechanical, and structural upgrades. 
 

 

Three primary phases of upgrade have been identified as follows: 

• Immediate Upgrades – Immediate upgrades are critical work elements identified to 
prevent major plant operation disruptions. 

• 2020 Upgrades – These work elements are focused on upgrading key plant design 
components that are at design capacity 

• 2025 Upgrades – These work elements are focused on upgrading existing 1-mgd flow 
capacity process components to the new 1.22-mgd design flow capacity. 

Photograph ES-8. Existing WRF Reclaimed Water Pump Station



Sewer Facilities Plan  
City of Yelm 

 

June 2016 │ 216-1781-033 ES-23 

 Critical upgrades to SCADA and controls such as: 

 Upgrading all plant SCADA-related computers. 

 Installing new SCADA software on the SCADA computers.  

 Ensuring that existing controls can communicate with new SCADA software.  

 Setting up the new fiber optic communication network backbone to build on in the 
2020 and 2025 upgrades.   

 Replacement of Reclaimed Water Pump Station programmable logic controller. 

 New electrical conduit and control wiring trenching and conduit lay down. 

The 2020 upgrades will include the following specific work elements: 

 Adding ballasted sedimentation to SBR process. 

 Constructing new Ballasted Sedimentation Process Building. 

 Completing Reject Water Pump Station improvements. 

 Completing Drain and Sludge Pump Station improvements. 

 Completing first phase electrical improvements (consolidate motor control centers for 
solids handling equipment, Intermediate Pump Station, and Reject Water Pump 
Station; and install new central generator, transformers, and switchgear).  

 Completing Control Improvements – Installing new fiber optic communications 
network and replacing all existing programmable logic controllers/single-board 
computers, including the units for the SBR and in-plant pump stations. 

 Completing Control Building expansion. 

 Adding UV disinfection. 

 Modifying Chlorine Contact Basin for UV disinfection. 

 Adding Secondary Liquid Hypo Chlorination. 
 

 

Photograph ES-9. Gravity SBR Sludge Settling (Left)
 versus Ballasted Sedimentation Assisted Settling (Right)



VFD

CS

SP

CS

VFD

VFD

VFDVFD

VFD

VFD

VFD

VFD

VFD

VFD

VFD

VFD

U
V

U
V

U
V

U
V

DATE: June 21, 2016       FILE: PS1781033FES-3

Sewer Facilities Plan

Yelm, Washington

Figure ES-3

Preferred Liquid

Stream Alternative

Process Schematic

FROM STEP

SYSTEM

INFLUENT

FLOW

METER

VAULT

SEPTAGE / RV

PRE-TREATMENT

SYSTEM

AIR

COMPRESSORS

REJECT WATER

PUMP STATION

BLOWERS

INFLUENT

HYDRAULIC

CONTROL

STRUCTURE

DECANTER, TYP

C

SEQUENCING

BATCH

REACTORS

(SBR)

SLUDGE PUMP

STATION*

SLUDGE STORAGE TANKS

WAS PUMP

STATION

SBR DECANT EQUALIZATION

(EQ) STORAGE PONDS

INTERMEDIATE

PUMP STATION

S
P

A
R

E

FILTER

COAGULANT

FEED SYSTEM

STATIC

MIXERS

UPFLOW CONTINUOUS

BACKWASH  FILTERS

STANDBY

CHLORINE

CONTACT

TANK

RECLAIMED WATER

PUMP STATION

GRAVITY

FLOW TO

POWER

CANAL /

NISQUALLY

RIVER

TO

RECLAIMED

WATER

SYSTEM

RECLAIMED WATER

STORAGE TANK

CITY

WATER

WRF

RECLAIMED

WATER SYSTEM

O
V

E
R

F
L

O
W

O
V

E
R

F
L

O
W

D
R

A
I
N

LEGEND

VFD

F/C

CENTRIFUGAL PUMP

RAIL MOUNTED SUBMERSIBLE PUMP

SUBMERSIBLE PUMP

POSITIVE DISPLACEMENT PUMP

VERTICAL PUMP

STATIC MIXER

INJECTOR

FLOW METER

PNEUMATIC CONTROL VALVE

SCADA FLOW CONTROL VALVE

ISOLATION VALVE

THREE WAY VALVE

FLOATING MIXER

FINE OR COARSE BUBBLE DIFFUSER

SURFACE AERATOR

VARIABLE FREQUENCY DRIVE

COMPOSITE SAMPLER

SAMPLE PORT

FIXED MIXER

TOTE OR STORAGE TANK

CS

SP

INFLUENT FLOW STREAM

MAJOR/MINOR

RECLAIMED WATER FLOW

STREAM MAJOR/MINOR

SOLID OR DRAINAGE

C

ALKALINITY

STORAGE/FEED FACILITY

CARBON

SUPPLEMENTATION

STORAGE/FEED SYSTEM

FILTER

BACKWASH

TO REJECT

WATER PUMP

STATION

TO DRAIN &

SLUDGE PUMP

STATION

FROM FILTERS & GRAVITY

BELT THICKENER

FROM SLUDGE

STORAGE

TANKS

ISOLATION GATE

EFFLUENT FLOW WEIR

AIR

CHEMICAL

FROM SBR

TANKS

FROM EQ

STORAGE

PONDS

FROM SBR

TANKS

FROM UV/CHLORINE

CONTACT TANKS AND RW 

STORAGE TANK

PLANT DRAIN

PUMP STATION

TO SOLIDS

HANDLING

FOAM CONTROL

STORAGE/FEED FACILITY

BRINE TANK

ON-SITE HYPO

CHLORITE

GENERATOR

HYPO CHLORITE

STORAGE TANK

JET AERATION

SYSTEM, TYP OF 3

COARSE

SCREEN

SEPTAGE

GREASE

TRAP WASTE

LITTLE JOHN

DIGESTERS,

TYP OF 6

NEW FACILITY OR EXPANSION

UPGRADED FACILITY

TO SOLIDS

HANDLING

UV

DISINFECTION

TANK

* FORMER SLUDGE PUMP / PLANT DRAIN PUMP STATION

NON-POTABLE WATER

TO

SLUDGE

STORAGE

TANKS

FROM

SEPTAGE RV

PRE-TREATMENT

BYPASS

MAGNETITE

BALLAST

MAKE-UP

HOPPER

BALLAST

FEED TANK

CONVEYOR

IN-LINE

SCREEN

BALLAST MIX RETURN

PUMP (TYP OF 2)

MLSS FROM

SBR TANKS

RECOVERED

MAGNETITE RETURN

TO SBR

TANKS

RECOVERY

MAG DRUM

IN-LINE

SHEAR

DEVICE

RECOVERED

MAGNETITE

TO BALLAST

FEED TANK



DATE: June 9, 2016       FILE: PS1781033FES-4

Sewer Facilities Plan

Yelm, Washington

Figure ES-4

Preferred Solids

Stream Alternative

Process Schematic

LEGEND

VFD

F/C

CENTRIFUGAL PUMP

RAIL MOUNTED SUBMERSIBLE PUMP

SUBMERSIBLE PUMP

POSITIVE DISPLACEMENT PUMP

VERTICAL PUMP

STATIC MIXER

INJECTOR

FLOW METER

PNEUMATIC CONTROL VALVE

SCADA FLOW CONTROL VALVE

ISOLATION VALVE

THREE WAY VALVE

FLOATING MIXER

FINE OR COARSE BUBBLE DIFFUSER

SURFACE AERATOR

VARIABLE FREQUENCY DRIVE

COMPOSITE SAMPLER

SAMPLE PORT

FIXED MIXER

TOTE OR STORAGE TANK

CS

SP

INFLUENT FLOW STREAM

MAJOR/MINOR

RECLAIMED WATER FLOW

STREAM MAJOR/MINOR

SOLID OR DRAINAGE

ISOLATION GATE

EFFLUENT FLOW WEIR

AIR

CHEMICAL

WASTE SLUDGE

FROM WRF

LIQUID STREAM

NON-POTABLE

WATER FROM

LIQUID STREAM

FROM WRF RECLAIMED

WATER SYSTEM FOR

SPRAY WASH

EMULSION

POLYMER

ACTIVATION/FEED

SYSTEM

POLYMER

DILUTION AND

ACTIVATION

SYSTEM

BATCH STORAGE

FOR DILUTED

POLYMER

FLOC TANK

FILTRATE/PRESSATE

TO REJECT

WATER PUMP

STATION

CLASS A BIOSOLIDS

HIGH GRADE AGRICULTURAL

FERTILIZER, HAULED BY

FARMERS

DRUM

THICKENER

SCREW PRESS

PRESSATE

F
I
L

T
R

A
T

E

CLASS A BIOSOLIDS LIQUID

TO INFLUENT HYDRAULIC

CONTROL STRUCTURE

COVERED

STORAGE POND

NATURAL GAS

HYDROXIDE

BULK STORAGE

AND MIXING

TANK

SOFTENER STEAM

GENERATOR

STEAM

LYSTEK

CLASS A

REACTOR

UNCLASSIFIED THICKENED

SLUDGE HAULED BY OTHERS

TO TACOMA CENTRAL WWTP

FOR FURTHER PROCESSING

(BACKUP)

UNCLASSIFIED DEWATERED

SLUDGE HAULED BY OTHERS

TO LICENSED FACILITY FOR

FURTHER PROCESSING

(PRIMARY)

THICKENED SLUDGE

HOLDING TANK

FUTURE FACILITIES

NEW FACILITY OR EXPANSION

UPGRADED FACILITY



DATE: June 9, 2016       FILE: PS1781033FES-5

Sewer Facilities Plan

Yelm, Washington

Figure ES-5

Preferred Alternative

WRF Site Plan

18

17

43

44

41

38

32

31

33

34

36

INFLUENT METERING VAULT

INFLUENT HYDRAULIC CONTROL STRUCTURE

INFLUENT CHEMICAL STORAGE/FEED FACILITY

SEQUENCING BATCH REACTOR TANKS W/ AERATION UPGRADES

SBR DECANT FLOW METER MANHOLE UPGRADE

SBR DECANT EQUALIZATION STORAGE PONDS UPGRADE

INTERMEDIATE PUMP STATION (IPS) UPGRADE

VALVE BOX UPGRADE

IPS FLOWMETER VAULT UPGRADE

STATIC MIXER 'A' UPGRADE

STATIC MIXER 'B' UPGRADE

EFFLUENT FILTERS EXPANSION AND UPGRADE

UV DISINFECTION UPGRADE

RECLAIMED WATER PUMP STATION AND WETWELL UPGRADE

MCC ROOM UPGRADE

CONTROL ROOM (BLOWER BUILDING) UPGRADE

RESTROOM

STORAGE ROOM

BLOWER ROOM - REPLACE EXISTING BLOWER

SLUDGE PUMP STATION UPGRADE

REJECT WATER PUMP STATION UPGRADE

SLUDGE STORAGE TANKS

NEW LYSTEK  CLASS A BIOSOLIDS SYSTEM

SOLIDS HANDLING ROOM UPGRADE

CHEMICAL FEED AND STORAGE ROOM UPGRADE

PROCESS MAKE-UP WATER SUPPLY ROOM UPGRADE

ELECTRICAL ROOM

ELECTRICAL ROOM

ELECTRICAL ROOM

RESTROOM

MCC ROOM UPGRADE

LABORATORY

BREAKROOM

OFFICE EXPANSION

PROCESS CONTROL ROOM

OUTFALL LINE PIG PORT

SEPTIC TANK

RV/SEPTAGE PUMP STATION UPGRADE

STANDBY GENERATOR

HVAC HEAT PUMP

POWER TRANSFORMER

MAINTENANCE GARAGE

15

17

18

31

33

34

36

38

41

STEP SYSTEM SUPPLY ROOM

WAS PUMP STATION UPGRADE

WAS PINCH VALVE VAULT UPGRADE

CHECK VALVE VAULT UPGRADE

OVERFLOW AIR RELEASE ASSEMBLY

PLANT REUSE CHECK VALVE VAULT

SLUDGE PS CHECK VALVE VAULT UPGRADE

REJECT WATER CHECK VALVE VAULT UPGRADE

RECLAIMED WATER (RW) STORAGE TANK

OUTFALL PIPE (TO CANAL OR RIVER)

44

0

SCALE IN FEET

100

43

FOAM CONTROL STORAGE/FEED FACILITY

RW STORAGE TANK DRAIN AIR GAP SLAB

NEW RV/SEPTAGE PRE-TREATMENT SYSTEM

PLANT DRAIN PUMP STATION

LIQUID HYPOCHLORITE STORAGE/FEED FACILITY

SCHEDULE OF SUB PROCESS AREAS

INFLUENT FACILITIES

SECONDARY TREATMENT - SBR

TERTIARY TREATMENT

PRIMARY PROCESS AREAS

DISINFECTION & DECHLORINATION

SLUDGE STORAGE, PUMPING & PROCESSING

RECLAIMED WATER PUMPING & STORAGE

SUPPORT SYSTEMS

OUTFALL

FLOW MEASUREMENT & SAMPLING

2

3

2

4

19

7

13

52

21

23

24

25

26

21

23

24 25 26

52

50

51

54

14

14

51

50

54

55

37

37

55

55

1

5

9

1

5

9

LEGEND

PROPERTY LINE

FENCE LINE

OUTFALL PIPE ROUTE

PAVED ROAD

GRAVEL ROAD

NEW FACILITY OR EXPANSION

UPGRADED FACILITY

57

57

OUTFALL TO CANAL

AND NISQUALLY RIVER

STAND BY CHLORINE CONTACT TANK

CLASS A BIOSOLIDS COVERED LAGOON

BIOMAG PROCESS BUILDING

58

8

10

11

6

12

66

66

16

22

28

29

30

32

35

39

46

48

49

53

56

60

62

65

58

39

60

3

56

62

4

46

48

6

7 8

49

10 11

12

22

53

15

16

6513

19

45

30

29

28

35

69

69

12

12

BLOWER

BUILDING

CHEMICAL/SOLIDS

HANDLING BUILDING

MAINTENANCE

BUILDING

CONTROL

BUILDING

27

27

40

42

42

40



350'

MSL

ELEV.

340'

330'

320'

JET AERATION

SYSTEM

WASTE SLUDGE

SYSTEM

TO SLUDGE

PROCESSING

EFFLUENT

DECANTER

CHLORINE FEED

8" STATIC

IN-LINE MIXER

6" STATIC

IN-LINE

MIXER

12" OVERFLOW

TO

REUSE

RECLAIMED

WATER PUMP

STATION

GRANULAR

MEDIA

FILTERS

STATIC

IN-LINE

MIXERS

INTER-

MEDIATE

PUMP

STATION

SBR DECANT FLOW

EQUALIZATION

(POND NO. 1)

SEQUENCING BATCH

REACTOR ACTIVATED

SLUDGE SYSTEM

HYDRAULIC

CONTROL

STRUCTURE

SEQUENCING BATCH

REACTOR ACTIVATED

SLUDGE SYSTEM

3 TANKS @ 0.58 MG EACH

WHEN FULL

349.0

TOP OF INFLUENT

PIPE

346.5

MAX WL

336.0

MIN WL

327.0

BOTTOM EL

348.0

TOW

338.0

APPROX GS

333.0

CL

326.0

BOTTOM

330.0

MIN WS

332.0

NORMAL HI WS

336.0

MAX WS

342.0

WEIR EL

344.0

TOW

339.5±

LAUNDER & PIPE IE

339.5

TOW

334.0

BOTTOM

337.50

TOP OF WEIR EL

336.84

MAX WS @

CIRCULAR WEIR

336.5

EL

332±

BOTTOM

323.75

BOTTOM EL

TO CANAL AND

RIVER

329.0

MIN WS EL

325.0

BOTTOM EL@

RW WET WELL

347.11

MAX WS @ INFLUENT STRUCTURE

WITH SBR AT MAX WL

343.5

MIN WS @ INFLUENT STRUCTURE

342.08

MAX WS @

FILTER WEIR

342.04

MIN WS @

FILTER WEIR

UV

DISINFECTION

BASIN

337.81

MAX WS @ WEIR

337.63

MIN WS

@ WEIR

FILTER 16" EFFLUENT

(FLOWING FULL) PIPE

352.0

TOW

18-INCH DIA

INFLUENT

PIPE

24-INCH DIA SBR

DECANT PIPE

18-INCH DIA SBR

DECANT PIPE

POND NO.1 OF

PIPE TO POND NO.2

IE 337.50

338.0

TOW

338.70

MAX WS @ FILTER

EFFLUENT BOX

337.91

MIN WS @ FILTER

EFFLUENT BOX

338.31

MAX WS @

DISTRIBUTION

CHAMBER

337.88

MIN WS @

DISTRIBUTION

CHAMBER

339.5

TOW

12" SUBMERSED

CIRCULAR GATE

ORIFICE

343.5

18" PIPE CENTER LINE

@ SBR WALL

DATE: June 21, 2016       FILE: PS1781033FES-6

Sewer Facilities Plan

Yelm, Washington

Figure ES-6

HYDRAULIC

PROFILE

LEGEND

VFD

F/C

CENTRIFUGAL PUMP

RAIL MOUNTED SUBMERSIBLE PUMP

SUBMERSIBLE PUMP

CHEMICAL METERING PUMP

VERTICAL PUMP

STATIC MIXER

INJECTOR

FLOW METER

PNEUMATIC CONTROL VALVE

SCADA FLOW CONTROL VALVE

ISOLATION VALVE

THREE WAY VALVE

FLOATING MIXER

FINE OR COARSE BUBBLE DIFFUSER

SURFACE AERATOR

VARIABLE FREQUENCY DRIVE

COMPOSITE SAMPLER